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SNOWBLOWERS PUMA-84 PUMA-94 (cont'd)

REF. PART # DESCRIPTION QTY

1 120-00605 Frame 84" ....................................................................................................... 1 -
1 120-00815 Frame 94" ....................................................................................................... - 1
2 110-03341 Pin category 1 & 2 ............................................................................................ 2 2
3 Std. Hitch pin clip 5/32" .......................................................................................... 3 3
4 300-40250 Bolt  1/2"  NC x 1"  lg +  lock w asher .................................................................... 8 8
5 8251 Gear box T27D ................................................................................................ 1 1
6 8114-EG P.T.O. #5 ........................................................................................................ 1 -
6 8202 P.T.O. #6 ........................................................................................................ - 1
7 6466 Splined adaptor 1 1/4" -19 (w elded) .................................................................... 1 1
8 110-03352 Auger drive shaft  31 3/16"  lg overall (including #7) .............................................. 1 -
8 110-04282 Auger drive shaft  36 3/16"  lg overall (including #7) .............................................. - 1
9 6568 Bushing 1 1/4"  i.d. x 1 7/16"  o.d. x 2 1/2"  lg .................................................... 1 1

1 0 6570 Sprocket # 60 +  shearplate (including #9 and #11) .............................................. 1 1
1 1 Std. Grease f it t ing 1/4" -28 straight ............................................................................ 8 8
1 2 UCFD207-20 Bearing 1 1/4"  ø +  f lange & 2 grease f it t ing ........................................................ 3 3
1 3 130-04031 Chain guard ...................................................................................................... 1 1
1 4 300-40310 Bolt  1/2"  NC x 1 1/2"  lg +  nylon locknut ........................................................... 4 4
1 5 300-38250 Bolt  7/16"  NC x 1"  lg +  nylon locknut ............................................................... 5 5
1 6 300-40430 Bolt  1/2"  NC x 3 1/2"  lg +  nylon locknut ........................................................... 1 1
1 7 378-40340 Flat w asher 1/2"  d.i. x 2"  d.e. ............................................................................ 1 1
1 8 110-07781 Idler ................................................................................................................ 1 1
1 9 8186 Idler sprocket #60 ............................................................................................. 1 1
2 0 110-03183 Chute 84-94 .................................................................................................... 1 1
2 1 190-00581 Chain #60 x 70 3/8"  lg ..................................................................................... 1 1
2 1 26A60 Connecting link #60 .......................................................................................... 1 1
2 1 59-60 Offset link #60 ................................................................................................. 1 1
2 2 312-34280 Shear bolt  5/16"  NC x 1¼ "  lg grade 2 +  nylon locknut ........................................ 1 1
2 3 Std. Cotter pin 5/32"  x 1 1/2" .................................................................................. 2 2
2 4 150-00641 Pin for chute adjust ing bar .................................................................................. 1 1
2 5 110-02991 Chute adjust ing bar ........................................................................................... 1 1
2 6 FD207 Flange for 2 grease f it t ing ................................................................................... 3 3
2 7 UC207-20 Bearing 1 1/4"  ø ............................................................................................... 3 3
2 8 8021 Sprocket 60A38 T 1 1/4"  ø ............................................................................... 1 1
2 9 110-03211 Auger PUMA-84 ............................................................................................... 1 -
2 9 110-04271 Auger PUMA-94 ............................................................................................... - 1
3 0 300-38340 Bolt  7/16"  NC x 2"  lg +  nylon locknut & f lat w asher ............................................ 3 3
3 1 300-38350 Bolt  7/16"  NC x 2 1/4"  lg +  nylon locknut & f lat w asher ...................................... 5 5
3 2 130-31311 Chute retaining bracket ....................................................................................... 3 3
3 3 160-07401 Spacer ............................................................................................................. 8 8
3 4 8030 Key 3/8"  x 3/8"  x 3 1/2"  lg .............................................................................. 1 1
3 5 110-03201 Impeller 11"  x 26"  ø 4 blades T 1 9/16"  ø .......................................................... 1 1
3 6 300-44300 Bolt  5/8"  NC x 1 3/4"  lg +  lock w asher .............................................................. 1 1
3 7 190-04101 U-shaped UHMW x 51 7/16" ............................................................................. 1 1
3 8 Std. Roll pin 5/16"  x 2"  lg ....................................................................................... 2 2
3 9 110-12721 Hinged P.T.O. shroud ........................................................................................ 1 1
4 0 300-40310 Bolt  1/2"  x 1 1/2"  lg +  nylon locknut +  f lat w asher ............................................. 4 4
4 1 110-15391 Skid shoe (right side) ......................................................................................... 1 1
4 2 110-15392 Skid shoe (left  side) ........................................................................................... 1 1
4 3 140-11021 Back plate ........................................................................................................ 3 3
4 4 300-38310 Bolt  7/16"  NC x 1 1/2"  lg +  tw o-w ay locknut ..................................................... 4 4
4 5 130-31301 Chute retaining bracket w ith chute stop ................................................................ 1 1
4 6 300-38310 Bolt  7/16"  NC x 1 1/2"  lg +  nylon locknut ......................................................... 8 8
4 7 25TR08 Cylinder 2 1/2"  dia. x 8"  stroke .......................................................................... opt. opt.
4 8 6004 Clevis pin 1"  x 3 1/8"  (2) .................................................................................. opt. opt.
4 9 Std. Hairpin cotter (4) ............................................................................................... opt. opt.
5 0 8112 Lock pin 1/4" ................................................................................................... 1 1
5 1 140-23311 Storage support ................................................................................................ 1 1
5 2 RS-1/16x08NPT Kit of tw o unidirect ionals restrictors ..................................................................... opt. opt.
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